OCTOBER, 1993

FINAL

FEASIBILITY STUDY REPORT

GLOVERSVILLE MUNICIPAL LANDFILL
GLOVERSVILLE, NEW YORK

Tighe&Bond
Consulting Engineers
Environmental Specialists




. |

Tighe&Bond

EXECUTIVE SUMMARY

The Gloversville Municipal Landfill was placed on the New York State Register of
Inactive Hazardous Waste Disposal Sites in 1981. In 1989, Tighe & Bond Consulting
Engineers, P.C. was retained by the City of Gloversville to complete a Remedial
Investigation (RI)/ Feasibility Study (FS) of the landfill site. The Phase 1 RI report was
submitted to the New York State Department of Environmental Conservation (NYSDEC)
in May, 1991. The draft Phase 2 RI report was submitted in October 1992, and this
document comprises the Feasibility Study portion of the project.
[...]
treatment systems and their effectiveness will be evaluated based on the data collected
during the Phase 1 and Phase 2 Remedial Investigations. In actuality, when the
construction of a treatment plant of the magnitude required for this site is implemented,

bench scale and/or pilot scale tests should be conducted to ensure operational effective

4 -39



94 14\1610%

8-y MUOA MIN ‘FTIASHIACTO

— Nl TI4ANYT TVLIOINNN ITIASYIACTO
oo ....—"..ﬂ<om Adnis Aruer NOUvo ! A
661 “AON JEALISAS LVl ANV dANd SELYAINQOED

1310

SLISSNHOVSSVR ‘TTIIdLSTAM
‘0'd ‘SYTINIONT ONLITASNOD
aNod ® FHOIIL

Si¥g3a 40 1NN
3NN ALM3d0¥d

TIAT] VIS NVIN 3A08Y
1334 NI NOLUVATII &AUYM—ANNONO

L0081S ‘ON 3LIS J3ASAN

4
~aN3F53T

anl Sugla 0 LOTN00 /
AR
I
A

O

O
vOS 0L10 1OV {
3 3LVMONNDAD
NOLLYIG}

Y/
I




Tighe&Bond

ness of the system. It is assumed that the results of these pilot scale tests will lead to

minor process modifications with few major process changes.

-
-
-

- The contaminants to be treated in the leachate impacted groundwater are summarized in

- Table 4-5 and consist of a series of metals including: aluminum, arsenic, chromium,

w copper, lead, zinc and cyanide; volatile compounds including: benzene, xylene, toluene,

. and chloroethane; semi-volatiles including: 4-methylphenol, benzoic acid, and

E naphthalene; pesticides including: 4,4-DDD and 4,4-DDE; and miscellaneous parameters
including: BOD, ammonia and TSS.V

)

p-
[

™
r
[
-
|9
-
-
-
-~
-
]

b~

Two treated groundwater discharge alternatives are being considered for this study:
surface water discharge and discharge to a WWTP. The treatment required for surface
water discharge is more extensive than that for WWTP discharge. The primary
disadvantages of WWTP treatment are that a pipeline is required to convey treated
groundwater to the existing sewerage system (See Figure 4-8, 4-9) and sewer use fees

must be paid.

The physical discharge of treated groundwater to surface water is straight forward
involving installation of an outfall to Anthony Creek. However, an extensive level of
treatment is required. Two parameters associated with the influent are especially difficult
to remove: ammonia and dissolved solids. Ammonia levels in the leachate-impacted
groundwater are expected td be generally high (500-2000 mg/1 range). Anthony Creek
is classified as a Class C surface water body with trout stream specification (TS) for
portions of the stream down stream of the landfill. Ammonia surface water discharge
standards are in the 0.001 - 0.005 mg/L range, for unionized ammonia, depending on
PH and temperature, requiring a removal efficiency of 99.999%.

The proportion of ionized versus un-ionized ammonia in water increases as temperature
and pH increases, i.e., the lower the pH the lower the percentage of unionized ammonia.
Given the pH (6-8) and temperature (2-25°C) ranges measured in Anthony Creek,

unionized ammonia is not expected to comprise more than 5% of total ammonia and in

E 4-41

PSR R P R JUE




L

Y Ky 1

TABLE 4-5
ALTERNATIVE NO. 4 - PUMP & TREAT

INFLUENT SURFACE WATER DISCHARGE ~ WWTP
METALS CONCENTRATION! EFFLUENT LIMIT EFFLUENT LIMIT
, INUG/L IN UG/L INUG/L
ALUMINUM 18,000
ANTIMONY 70 8600
ARSENIC 160 190 200
BARIUM 480
CALCIUM 160,000
CHROMIUM 6,000
COBALT 25
COPPER 360
IRON 30,000
LEAD 330
MAGNESIUM 123,000
MANGANESE 540
MERCURY 6.2 30
NICKEL 160 350
POTASSIUM 290,000
SODIUM 1,500,000
VANADIUM 45
ZINC 560 2000
CYANIDE 30 80
VOLATILES
BENZENE 10 13000
XYLENE 600
TOLUENE - 400 150
CHLOROBENZENE 26 1200
4—METHYL 2—PENTANONE 84
1,2 DICHLOROPROPANE 7
ACETONE 70
CHLORQETHANE 55
SEMIVOLATILES
4—METHYLPHENOL 2,300
BENZOIC ACID 1,100
NAPTHALENE 1,400
1,2 DICHLOROBENZENE 9
2—-METHYLPHENOL 18
2,4—DIMETHYLPHENOL 140
1,2,4—TRICHLOROBENZENE 6
PESTICIDES
4,4-DDD 1.4
4,4-DDE 5.3
HEPTACHLOR EPOXIDE 0.07

INFLUENT SURFACE WATER DISCHARGE  WWTP
MISCELLANEOUS CONCENTRATION EFFLUENT LIMIT EFFLUENT LIMIT

IN MG/L IN MG/L IN MG/L
BOD 400
coD 1,600
TKN 2,000
PHOSPHATE 6
TOTAL AMMONIA 2,000
TDS 6,000
TSS 1,200

| CHLORIDE 3,000

SULFATE 90

1 —CONCENTRATIONS REPORTED BASED ON WORST CASE VALUES OBTAINED FROM MW-7,8 AND 12
2 — NOT BASED ON STANDARDS: LEVELS SIMILAR TO ESTABLISHED STANDARDS FOR OTHER COMPOUNDS

3 —TKN MADE UP MOSTLY OF AMMONIA
4 —ASSUMES 1% UNIONIZED AMMONIA

LAG191PTCS.WK3



Tighe&Bond

most cases, will not exceed 1% of the total ammonia. If the Class A standard surface
water without the TS specification were to apply, rather than the Class C (TS) standard,

then the limits of the discharge would be raised to 2 mg/L total ammonia. Removal

efficiency for ammonia treatment would then need to be about 99.6%.

Achieving a large reduction in total dissolved solids to meet the discharge limit of 500

mg/l will require the use of removal processes, such as reverse osmosis and ion
exchange, which require a great deal of maintenance and operator supervision. In
addition, the residuals produced by these removal processes consist of a concentrated
brine solution which must be properly disposed of. This disposal process is expensive,

involving solidification with concrete and subsequent landfilling.

Stréam gauge data reported in the Phase 1 and 2 Remedial Investigations indicate flow

rates through the Barker Road culvert are in the 0.4 to 1.0 cfs range, depending upon
season. The additional flow produced as a result of a groundwater pump and treat
system is expected to be in the 0.20 to 0.33 cfs range. This represents a significant
-increase in the flow of Anthony Creek in this area but is not expected to have any

adverse impact downstream.

While discharge of treated groundwater to the WWTP demands a less intensive

pretreatment process, it does require installation of a pipeline to convey treated

i
i
!
R

groundwater to the existing sewerage system. The only existing WWTP in the vicinity
of the Gloversville Landfill is the Gloversville/Johnstown WWTP. Approximately 4,000
feet of 8-inch gravity sewer pipe and 2,000 feet of 4-inch pressure line will need to be

installed, starting at the corner of Hollywood and Fulton Streets, extending down East
Fulton Street Extension and up the landfill access road to the treatment facility (See
Figure 4-5). Approximately two thirds of the line can be gravity flow with one sewage
pump station required to pump the treated groundwater from the treatment facility to the
gravity pipe on East Fulton Street Extension.




r— _“——J.. l .
L] 1 \\ W~ -_/_(
se o=
dy ( ! Littauer (
\ : " Hosgpital
. 2 —
i %
7 -

i
¢4
m
&
1
2
1)
2

A AL

6

- R ﬁg ‘;t“’i\[‘. 869 E.=, e
- E AVE RRCA L \ PROPOSED 1"
2D ; Bo! » hLA" - SEwm L]NE

o EE
R

- W

9\

el

I\ *° ; = N7 e
a 9 M 3
\ » % e
.
)
N Y . L]
!
.
.
A S N\
~— N
e —_

’1 ‘ 'FIGURE 4-9 - - =
SOURCE: USGS GLOVERSVILLE QUADRAN GLE e
_ SEWER LINE ROUTING
8" GRAVITY LINE MUNICIPAL SANITARY LANDFILL

GLOVERSVILLE, NY.
— e e om 4" PRESSURE LINE - '

TIGHE & BOND INC. CONSULTING ENGINEERS

WESTFIELD, MASS.
I1NYSDEC SITE NO 518001 1 <catr 1"= 2000 nate- OCT 1992 1




Tighe&Bond

¢ 1

Another consideration is the user fee associated with the quantity and quality of the
discharge to the WWTP. Due to plant loading limitations, pretreatment of the

leachateimpacted groundwater is necessary. Because user fees are based on pollutant
loadings (in addition to flow rates), costs associated with pretreatment would be partially
offset by lower WWTP user fees. Both solids and total kjeldahl nitrogen (TKN)
contribute significantly to WWTP treatment costs. The TKN loading of untreated
groundwater from the landfill would exceed existing plant capacity. Approximate fees
associated with the Gloversville/Johnstown WWTP are presented in Table 4-6.

While there are many different treatment trains that will provide the desired effluent
quality for surface water and WWTP discharge, three have been selected based on

equipment vendor responses to meeting the treatment goals. Details of each treatment

system are presented in Table 4-7 and Figures 4-10 - 4-14. Descriptions of these three
(3) systems follow. '

L&T Technologies - The first system for treatment to surface water discharge standards

submitted by L&T Technologies consists of a metals removal process followed by an

2

activated sludge extended aeration process for removal of biodegradable contaminants.

Following the extended aeration process is a tertiary effluent polishing process consisting

of a closed loop air stripping tower, carbon adsorption and ion exchange.

To comply with WWTP discharge limits, L&T Technologies recommends eliminating
the tertiary effluent polishing processes from the previously described systems. These
include: VOC stripping, carbon adsorption and ion exchange. The system also requires

a less elaborate extended aeration process and less extensive metals removal process.

Simon WTS - The system submitted by Simon WTS consists of a metals removal unit,
sludge dewatering equipment, a closed loop air stripper utilizing an ammonia absorber,
breakpoint chlorination, a chlorine destruct unit, ion exchange and granular activated
carbon for final effluent polishing to achieve surface water discharge standards. To
achieve WWTP standards, Simon WTS recommends eliminating the breakpoint

4 -45



e

Tighe&Bond

TABLE 4-6
GLOVERSVILLE / JOHNSTOWN WWTP
INDUSTRIAL USER FEES
FEES BASED ON ALLOCATION REQUESTED:*

Flow $0.13/Gal.
Solids $48.55/1000 pounds

- BOD $30.60/1000 pounds
TKN $252.76/1000 pounds

* Apply whether or not allocation is fully utilized.
FEES BASED ON ACTUAL QUANTITY DISCHARGED:

Flow $0.29/Gal.
Solids ' $260.62/1000 pounds
BOD $217.03/1000 pounds

- TKN $603.72/1000 pounds

ADDITIONAL ANNUAL_FEES
Infiltration/Inflow Fee: $21.70/connection
Monitoring Fee: $1,240/YEAR

Discharge fees are based on the sum of the allocation fee and the fee for actual quantity
discharged.



-1 ry rvy 1 1 e 6N

ry

TABLE 4-7

SUMMARY OF GROUNDWATER
TREATMENT SYSTEMS
(SURFACE WATER DISCHARGE OPTION)

SUBMITTED BY:

L& T TECHNOLOGIES, INC.
W. BRIDGEWATER, MA

Process

Parameters

Comments

Metals Removal+
Equalization
Chrome Reduction
Cyanide Oxidation
pH Neutralization
Flocculation
Gravity Plate Settler
Multi Media Sand Filter
Selective Metal lon Exchange
Adsorption Extraction for Semivolatiles
Sludge Handling (Filter Press)

10 — 12,000 gallons
3,500 gallons
6,000 gallons
6,000 gallons
2,000 gallons
580 sq. ft.
15 sq. ft.
60 cubic ft.
65 cubic ft.
25 cubic ft.

¢

Activated Sludge Extended Aeration Process+

Flow

BODS Loading
Overflow Rate at Clarifier
Square Feet of Clarifier
Diameter of Clarifier
Depth of Clarifier

Volume of Clarifier
Detention Time in Clarifier
Air Requirement

Air Requirement

Blower HP

Blower RPM

Aeration Volume

Aeration Surface Area (SW.D. = 13.59
Waste Sludge Area
Digester Area

Filtration Area

(Ave. 174 GPM @ 2 GPM/ft? 2 filters)

Filter Back Wash Area
Chlorine Contact Area
Total Plant Area

Outside Diameter of Plant

Final Effluent Polishing*
VOC Stripping Tower
Carbon Adsorption
lon Exchange

250,000 GPD
500 Ib/day
550 GPD/sq. fi.
453 sq. ft.
25 feet
11 feet
37,400 gallons
3.6 hours
1,000,000 cu. ft./day
695 c.f.m.

40 HP
1,600 RPM
250,000 gallons
2,460 sq. ft.
184 sq. ft.

174 sq. ft.

150 sq. ft.

3,421 sq. fi.
66 feet

Removal of metals by precipitation

Sedimentation
Filtration
lon exchange

Metals sludge to waste

Biological removal of organic contaminants

Biological solids and contaminants

Air stripping of ammonia
Adsorption -of organics
Ammonia polishing

+ Unit process would be downsized for WWTP discharge option.

* Not used for WWTP discharge option.
G191\TAB-7




rsy ¢t

TABLE 4-7 (Cont.)

SUMMARY OF GROUNDWATER
TREATMENT SYSTEMS
(SURFACE WATER DISCHARGE OPTION)

SUBMITTED BY:

SIMON — WTS, INC.
SANTA CLARA, CA

Process

Parameters

Comments

Pretreatment / Metals Removal
Reaction and pH adjustment chamber
Flocculation
Clarification
Sludge Thickening
Effluent clearwell and final pH adjust
Automatic backflush sand filter

Influent Equalization
Holding Tanks

Closed Loop Air _Stripping+
FRP Tower
with Packing
Sump chamber
Absorber
Brine tank
Evaporator*
Crystalizer*
Filter Press*

Breakpoint Chiorination*
Holding vessels
Sodium hypochiorite feed system

Chlorine Destruct System*
Holding vessel
Sodium bisulfate feed system
Sulfuric acid feed system

lon Exchange*
Vessel containing cationic resin

Granular Activated Carbon
Vessel containing activated carbon

Sludge Dewatering
Filter press
Sludge age tanks

Chemical Holding Tanks+
Sodium hypochlorite (base)
Acid tank

24,000 gallons

10'd X 20'h
2.3"d packing media
500 gallon

10'd X 20’h
101

2 @ 9,000 gallons ea.

2,000 gallons ea.

2 @ 150 ft* ea.

2 @ 150 ff® ea.

80 t ea.
2 @ 15,000 gal. ea.

2,000 galions
500 gallons

Metals and solids removal

Concentrated metals and solids to waste

Ammonia removal

FRP tower to remove ammonia
from discharge air stream

Dewater concentrated ammonia salts

Further removal of ammonia

Removal of chlorine from breakpoint
chiorination process

Removal of remaining ionic contaminants

Effluent polishing, removal of organic
substances

Dewatering of metals and salts, precip. siudge
Additional breakdown of sludge constituents

pH adjustment
Chemicals

+ Unit process would be downsized for POTW discharge option.

* Not used for WWTP discharge option.
G191\TAB-2




TABLE 4-7 (Cont.)

SUMMARY OF GROUNDWATER
TREATMENT SYSTEMS

(WWTP DISCHARGE ONLY)

SUBMITTED BY:

U.S. FILTER

WARRENDALE, PA

Process Parameters Comments
Pretreatment / Metals Removal
pH Adjustment Module 180 gpm Removal of metals by precipitation
Sodium Carbonate Bulk Storage & Feed Silo 50 tons
Flocculation Module 180 gpm Raise pH for biological nitrification of ammonia
Polymer Day Tank and Feed Pump 500 gallon & 0—-18 gph | in bio—tower process.
Solids Separator with Tube Modules 180 gpm
Diaphragm Siudge Transfer Pumps 2 @ 20 gpm ea.
Upper Fixed Film Biological Contactors
Lift Station with Duplex Horizontal Pumps 150 gpm Aerobic biotower, biological removal of organic
contaminants, ammonia.
Boiler/Steam Generator 2,500 Ibs/hr. Maintain sufficient temperature for degradation.
Aerobic Bio--Towers 2 @ 25' dia. x 25’ high ea. )
Three Aeration Blowers 2,800 cfm ea. Excess biomass discharged with effluentto POTW.
* Recirculation Pump (intermittent use) 1,500 gpm

Inoculum Bio—Seeder (preparation & transfer) 200 gallons Insures high active bacteria count.

Sludge Handling/Effiuent Monitoring
Sludge Thickener & Storage Tanks
Air Diaphragm Sludge Transfer Pump
Recessed Plate Pressure Filter
Filtrate Sump with Duplex Vertical Pumps
Air Comrpessor & Air Dryer
Effluent Monitoring Tank
Effluent Composite Sampler
Effluent Flow Meter & Recorder

2@ 7,500 gal. ea.
55 gpm
75 cubic feet
75 gpm ea.
50 cfm
150 gpm

Metals and solids precipitation sludge.

Effluent monitoring equipment

G19N1\TAB-5




266! ¥3IBWIAON 3iva | INON:31v IS
‘SSVYW "Q31dLS3M

SHIINIONIT ONILINSNOD "INI ‘ONOS8 8 3IHOL

AN ‘3TUASHIAOTD
THAANYT AYVLINYS TVdIDINNN

JONVHISIO dlMM
W3LSAS LN3IWLVIYL H3ILYMGNNOHO

S31I90T0NHO3L 1871

ol-v 3¥nold
NOILYY3Y G3ANILX3
SS34d 39YVHISIO ¢ X 1v3i¥yL oig
. . _a LNYY30 CERME A
fit
, % > 7dD "~ y3JSNVHL
‘@’ T ;VA u [
NOILdHOSEY {\E{m
_ i "NAS JONVHOX3
NO!
43TNLL13S 3Lvd | ALIAVYO
T. A T
NOILY1N220714 Hd 2 3AINVAD ! 3AINVAD INOYHD I-dd MNYL ONIQTOH
Hd W L

dHO Hd dH0 Hd 440 Hd

A 4

{0




‘2661 HIGWIAON 31v0 3INON:31V DS S3190T0NHO31 18 1
‘SSVW *G1314LSIM

SHIANIONI ONILINSNOD "INI 'ANOB 8 3HOIL

‘AN ‘FTNASHIA0T9
TAANVT AHVLINVS TVdIDINAN

39HVYHISIQ ¥3LVvM 3OVIHNS
W3LSAS LN3NLVIYL JILVMANNONO

- 33dN9I1d

39UVHISIO 4— 9NIHSI70d .

VINOWWY <

: SS3dd

R —
_ p-£{-5 »ﬁ
_ | N _
4 - H34SNVYYHL
v F )
\ P—]

: NOILdHOSEY = = 4 ave /
"NAS JONVHIX3I
_ NOI
—d

< p—
¥37113S 31Vid | ALIAVYD , .
g - _ *

NOILYINJ20714 Hd ¢ 30INVAD I 30INVAD ANOYHD I-d HNVYL ONIGTIOH

L

Hd d¥0 Hd dyd0 Hd dd0 Rd ) W S

17




2661 H3IGW3AON 3iva |
*SSYW ‘Q1JLS3IM

SHIINIONT OSNILINSNOD "INI 'ONO08 8 3HOIL

INON:37Vv OIS

‘AN ‘ITTHASHIA0TO
140NV AMVLINVS TVdIDINNA

394VHISIO d1lMM
W3LSAS IN3WLV3YL H3LVMANNOYOS

NIvya Ol

B E—

2l-v 34¥Nnold

SLM-NOWIS

NOBdVO

- Q3LVAILOY

3

SHBESRLWSWEISEEEVE S Sy e o 8 i o B, & oy,

O
N

paa 4
pIoY

BINRSIS

SS3dd 317114 30V
¢14 08

394N71s

—
G

_YAddIYLS
v

Y

O

4384058V

SENN|E!

!

OSL—dNH S1Mm
NOWIS

STIIM
WO

——————




2661 Y38W3IAON 31v0 3INON:37V IS S1IM-NOWIS

‘SSYW ‘Q13t4LSIM
SHIINIONT ONILINSNOD "INI ‘aNOEB 8 3HOL

AN ‘TTTUASYIAOTS
TUAANYT AMVLINVS 1VdIDINNN

394VHOSIO ¥31lvm 3DVv4HNS
W3LSAS LN3WLVIHL Y3ILVMANNOYO

¢gi-v 3HNoid

NOBYVO uOZ<Iqu
NIvdd Ol
RN Quh<>:U< -

SSEREINEINER 39V
Q | €14 08 [ {390N1S

JOLVYNIYJOIHO | d3ddIdLS NETRIE »

49 .
@ ‘ 0SL—YWH SIM

STI3M

NOWIS WO

SS3I9d 93L1id | [¥IZIWVLS Y
Cid 0l @ INIYE

J31840S8v

dJo ~<moa<>m

id La = &3 &3 a2



2661 Y3BW3AON 31va | ANON:3v IS
‘SSVYW 'd13dLASIM

SHIINIONT OSNIIINSNOD "INI 'aNO8 8 3IHOIL

‘AN ‘ITTHASHIA0TO
1 H4ANYT ANVLINVS TWdIDINNN

39HVHISIO diMM
W3LSAS LN3WLVIYL Y3LVMANNOYO

bi-v 3¥NOId

aouavHos1a s1onuo |
#.I. . wan{g
g

s W YV Y VYV NNV

qIMOLOIU
RN
T TR TSIy
AAASAASASEONE
TR TS
AN ANNENE
N e i

aNvd
10YLNOD
1VDINL03TE
a -
odoo

oaa YOSSTUINOD

_Hrv

(PR I RS S S S L L S L o'

d31113 'sn

. ssaud ¥aL T
THAANYT OL

aANvo a4oanis

NOILVLS
LATT

i SYINENOIHL
| oL
WATINOONI

| V<4
(4

v

YOLYUVJES

ﬁ sarios J
2>

i /

YAWATTOd |

\\\\
lojauan

i

]
SYaMOTY _ tp!

|

|

|

]

|

|

|

|

|

|
urg / pog _
|

vV eevevwevveeew

ma

/o

(& 100)]
FLYNOHYVD
WNIAOS

l
l
|
_
| ==
_
_
I
I

~ 21NAON
Lsnray Hd

7l
| @*

L -

LNINTANI




r

Tighe&Bond

4.7.2 Short-Term Effectiveness - The human health and environmental impacts
associated with this ﬂtemaﬁve include those of Alternative No. 3 with additional impacts
related to the groundwater treatment system. Specifically, residuals from the closed loop
air stripping tower and the temporary storage of sludge generated by the metals
precipitation and/or activated sludge processes will have potential human health and
environmental impacts. Should the option to discharge treated groundwater to Anthony
Creek be chosen, flow related impacts could result due to the additional flow produced
by the groundwater treatment system. These impacts would be less significant further
downstream where treatment discharge flow would constitute a lesser percentage of total
flow. Other possible impacts include those associated with construction of the
groundwater treatment facility and the installation of the sewer discharge line if the
WWTP discharge option is utilized in place of the surface water discharge option. As
with Alternative No. 3, due to the large area to be capped, the time from the ROD to
completion of the Remedial Response Objectives is expected to be 24-36 months. The
additional construction required for the groundwater treatment system can occur

simultaneously with the cap construction.

4.7.3 Long-Term Effectiveness - This alternative offers the highest level of long-term
effectiveness of any of the alternatives proposed in this study due to the fact that
contaminants will actively be removed from the site through the groundwater pump and
treat system. Continued plume migration will be minimized by both the landfill cap and
the groundwater pumping system. This will reduce, over time, the contaminant loadings

on groundwater and surface water downgradient of the landfill. The contaminant

generating source will remain in place beneath the impermeable cap. The majority of
contaminant concentration reduction will only occur in the groundwater and surface water
downgradient of the landfill.

4.7.4 Reduction of Toxicity, Mobility, and Volume - This alternative offers the
greatest potential to reduce the toxicity, mobility and volume of contaminants at the

Gloversville Landfill. Mobility of contaminants is greatly reduced through capping.

Major exposure pathway reductions occur through capping, which eliminates dermal

4 - 56



Tighe&Bond

contact and direct ingestion of soil and waste related contaminants. Another major
exposure pathway, ingestion of contaminants through private well use, is also eliminated